
Vanity Set with a Mirror and Tri-Color Lights
Assembly Instructions

THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION.
PLEASE READ CAREFULLY AND KEEP FOR FUTURE REFERENCE.

To continuously improve its products, VIVOHOME reserves the right to modify this 

For any questions during assembly please watch the video on the product page for 
reference, or contact our customer service with any additional questions, comments, or 
concerns.
Thank you for using VIVOHOME products in your home! 



•

•

•

•

•

•

•

•

•

•

•

Please read the following instructions carefully and use the product accordingly. 

Please keep this manual and transfer it if you transfer the product to another user. 

This summary may not include every detail or all possible variations of the steps. Please contact 

us if further information or help is needed.

The product must be assembled and used in accordance with the provisions of the 
manual. 
Avoid long-term exposure to humid environments to prevent mildew. 
Keep the product away from �re sources and high temperatures. Do not expose the 
product to direct sunlight. 
Do not place any hot objects directly on the surface of the product. 
If there are any defective or missing parts after unpacking, please cease assembly 
immediately and contact us. 
Please assemble the item on a spacious surface. To avoid product damage, do not 
place the unwrapped product directly on the ground.
Please do not stand or sit on the wooden boards. 
Please keep the product away from sharp, pointed objects and corrosive substances 
to prevent product damage.

•

•

•

Children are not allowed to assemble the product. During assembly, keep all small parts 

out of the reach of children, as it may be fatal to swallow or inhale them. 

Children are forbidden to climb or play on the product. Climbing or playing on the product 

may result in serious bodily injuries. 

The maximum weight capacity of the stool is 220 lbs. The maximum weight capacity of the 

table is 110 lbs. Do not sit on the table.

-1-

Note

Warning

General Guidelines



-13-

Assembly Steps

The whole assembly process is complete.STEP 15

-2-

Parts List and Diagram

A x1 B x4

C x2 D x1

E x1 F x1

G x1 H x4



-3-

Parts List and Diagram

I x1 J x2

K x2

x81

x85

x16

-12-

Assembly Steps

Use #1 bolts (8 pcs.) and #5 nuts (8 pcs.) to connect Stool Legs H (4 pcs.) with Part G (1 pc.). 
Tighten all the bolts and nuts with the #6 wrench to �x Parts H (4 pcs.) to Part G (1 pc.).

STEP 14

STEP 13

Set the stool upright, as shown in the �gure.

H H

H
H

H

H

H H

180°

G

G



-4-

Hardware List and Diagram

1 x16 2 x7

3 x4 4 x2

5 x23 6 x1

G

-11-

Assembly Steps

The assembly of the table is complete.

STEP 12

STEP 11

Place Part G (1 pc.) upside down, as shown in the picture.

180°



-5-

Explosive View

A

BB
B

B

C

C K

D

E

F

G

H

I

H
HH

J

J

K

180°

-10-

Assembly Steps

Connect the power cord interface on the back of the mirror with Part I (1 pc.).

STEP 10

STEP 9

Place Part D (1 pc.) at the position shown in the picture.

I

D



-6-

Assembly Steps

x24

Remove Knob K (1 pc.) from the inside of Drawer C (1 pc.) and install it on the outside 
of Drawer C (1 pc.) with #4 bolts (1 pc.). Repeat this step again.

STEP 2

STEP 1

Place Part A (1 pc.) upside down, as shown in the picture.

180°

C

A

K

x2

x16

x22

x25

A

F

-9-

Assembly Steps

Attach Drawers C (2 pcs.) onto Part F (1 pc.). Fix them with #2 bolts (2 pcs.) and 
#5 nuts (2 pcs.). Tighten all the bolts and nuts with the #6 wrench.

STEP 8

STEP 7

Attach Mirror E (1 pc.) onto Part F (1 pc.) with #2 bolts (2 pcs.) and #5 nuts (2 pcs.), 
as shown in the �gure. Tighten all the bolts and nuts with the #6 wrench.

180°
BACK

C C

x16

x22

x25

A

E

F



x81

x85

x16

180°

-7-

Assembly Steps

Use the #1 bolts (8 pcs.) and #5 nuts (8 pcs.) to connect Table Legs B (4 pcs.) with 
Part A (1 pc.). Tighten all the bolts and nuts with the #6 wrench.

STEP 4

STEP 3

Set the table upright, as shown in the picture.

A

A

B

B

B

B

B
B

B

B

x43

-8-

Assembly Steps

Install Handles J (2 pcs.) on the 2 big drawers with #3 bolts (4 pcs.), as shown 
in the picture. 

STEP 6

STEP 5

Attach Part F (1 pc.) onto the back of Part A (1 pc.) with #2 bolts (3 pcs.) and 
#5 nuts (3 pcs.). Tighten all the bolts and nuts with the #6 wrench.

A

B

B

B

B

J

180°

J

x16

x32

x35

A

B

B
B

B

F


